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i TEST CERTIFICATE

S No. : 2109-1/LA

. Daeofissue  :SEPTEMBER 21, 2016

it Manufactorer  :

* | Typeof ubber  : Natural Rubber SVR 3L

i Production lots No. OL18 0119 0120 0121 0122 0123 0124 a12s
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il We, the producer of the above rubber, certify that all the mabber in the obove lots have been .
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' | the shove mentioned lots and have been comecily taken in accordance with the procedures laid down in

~ | TCVN 3769:1995



